Abbreviated AAP/AAFP Clinical Practice Guideline

Diagnosis and Management of Acute Otitis Media

RECOMMENDATION 1: To diagnose acute otitis media the clinician should confirm 1) a history of acute onset, 2) identify signs of middle-ear effusion (MEE), and 3) evaluate for the presence of signs and symptoms of middle-ear inflammation. 

Definition of Acute Otitis Media 

	Elements of the definition of AOM are all of the following: 

	1. Recent, usually abrupt onset of signs and symptoms of middle-ear inflammation and MEE. 

	2. The presence of MEE that is indicated by any of the following: 

	a. Bulging of the tympanic membrane 

	b. Limited or absent mobility of the tympanic membrane 

	c. Air fluid level behind the tympanic membrane 

	d. Otorrhea 

	3. Signs or symptoms of middle-ear inflammation as indicated by either 

	a. Distinct erythema of the tympanic membrane OR 

	b. Distinct otalgia (discomfort clearly referable to the ear[s] that results in interference with or precludes normal activity or sleep) 


RECOMMENDATION 2: The management of AOM should include an assessment of pain. If pain is present, the clinician should recommend treatment to reduce pain. 

Treatments for Otalgia in Acute Otitis Media 

	Modality 
	Comments 

	Acetaminophen, ibuprofen 
	Effective analgesia for mild to moderate pain, readily available, mainstay of pain management for acute otitis media. 

	Home remedies 

- Distraction 

- External application of heat or cold 

- Oil 
	May have limited effectiveness. 

	Topical agents 

Benzocaine (Auralgan, Americaine Otic) 
Naturopathic agents (Otikon Otic Solution) 
	Additional, but brief benefit over acetaminophen in patients >5 y 

Comparable to ametocaine/phenazone drops (Anaesthetic) in patients >6 y 

	Homeopathic agents
	No controlled studies that directly address pain 

	Narcotic analgesia with codeine or analogs 
	Effective for moderate or severe pain; requires prescription; risk of respiratory depression, altered mental status, gastrointestinal upset, and constipation 

	Tympanostomy/myringotomy
	Requires skill and entails potential risk 


RECOMMENDATION 3A: Observation without use of antibacterial agents in a child with uncomplicated AOM is an option for selected children based on diagnostic certainty, age, illness severity, and assurance of follow-up. 
Criteria for Initial Antibacterial Agent Treatment or Observation in Children With Acute Otitis Media

	Age 
	Certain Diagnosis
	Uncertain Diagnosis

	<6mos
	Antibacterial
	Antibacterial

	6mos-2y
	Antibacterial
	Antibacterial if severe illness; observation option if non-severe illness

	≥2y
	Antibacterial if severe illness; observation option if non-severe illness
	Observation option


RECOMMENDATION 3B:  If a decision is made to treat with an antibacterial agent, the clinician should prescribe amoxicillin for most children. When amoxicillin is used, the dose should be 80 to 90 mg/kg/day. A standard 10-day course is recommended for children younger than 2 years, for children 2 to 5 years of age, and for and for children with severe disease. For children 6 years of age and older with mild to moderate disease, a 5- to 7-day course is appropriate.

Antibacterial Treatment with Amoxicillin for Acute Otitis Media 

	Age Group
	Duration of Treatment

	Under 2 years
	Standard 10-day course

	2-5 years
	Standard 10-day course

	Children with severe disease
	Standard 10-day course

	Over 6 years
	5- to 7-day course


RECOMMENDATION 4: If the patient fails to respond to the initial management option within 48-72 hours, reassess the patient to confirm AOM and exclude other causes of illness. If AOM is confirmed in the patient initially managed with observation, the clinician should begin antibacterial therapy. If the patient was initially managed with an antibacterial agent(s), the clinician should change the antibacterial agent(s). 

Antibacterial Agents - Patients Treated Initially with Antibacterial Agents, 

Failed 48-72 Hours of Observation, or Failed Initial Management with Antibacterial Agents

	Temp

 ≥39OC and/or Severe Otalgia 
	At Diagnosis for Patients Being Treated Initially With Antibacterial Agents 
	Clinically Defined Treatment Failure at 48–72 Hours After Initial Management With Observation Option 
	Clinically Defined Treatment Failure at 48–72 Hours After Initial Management With Antibacterial Agents 

	
	Recommended 
	Alternative for Penicillin Allergy 
	Recommended 
	Alternative for Penicillin Allergy 
	Recommended 
	Alternative for Penicillin Allergy 

	No
	Amoxicillin 80–90 mg/kg per day


	Non-type I: cefdinir, cefuroxime, cefpodoxime; type I: azithromycin, clarithromycin


	Amoxicillin 80–90 mg/kg per day


	Non-type I: cefdinir, cefuroxime, cefpodoxime; type I: azithromycin, clarithromycin
	Amoxicillin-clavulanate (90 mg/kg per day of amoxicillin component, with 6.4 mg/kg per day of clavulanate)
	Non-type I: ceftriaxone, 3 days; type I: clindamycin



	Yes
	Amoxicillin-clavulanate (90 mg/kg per day of amoxicillin with 6.4 mg/kg per day of clavulanate
	Ceftriaxone, 1 or 3 days


	Amoxicillin-clavulanate (90 mg/kg per day of amoxicillin with 6.4 mg/kg per day of clavulanate
	Ceftriaxone, 1 or 3 days


	Ceftriaxone, 3 days


	Tympanocentesis, clindamycin




RECOMMENDATION 5: Encourage the prevention of AOM through reduction of risk factors, including: altering child care center attendance patterns, encouraging breastfeeding for at least the first 6 months, avoiding supine bottle-feeding (“bottle propping”), reducing or eliminating pacifier use in the second 6 months of life, eliminating exposure to passive tobacco smoke, encouraging immunoprophylaxis with killed and live-attenuated intranasal influenza vaccines – (children older than 2 years). 

RECOMMENDATION 6: Complementary and alternative medicine (CAM) for treatment of AOM. Treatments that have been used for AOM include homeopathy, acupuncture, herbal remedies, chiropractic treatments, and nutritional supplements. Clinicians should become more informed about complementary and alternative therapies, ask if they are being used, and be ready to discuss potential benefits or risks. To date there are no studies that conclusively show a beneficial effect of alternative therapies used for AOM. 
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